‘ HOBA RT’ CATALOG OF
REPLACEMENT PARTS

A200 MIXER

MODEL A200C--2251
A200C--2261
A200C--1151
A200C--1161

A200--2251
A200--2261
A200--1151
A200--1161

NO.8 YE SHENG ROAD,XIQING ECONOMIC & DEVELOPMENT ZONE, TIANJIN,CHINA

86-22-23974912



MODEL A200 SERIES MIXER REPLACEMENT PARTS

ILLUS.

PL-55803-C PART NO.

O N R W N

PL-55803-C

SWITCH AND TIMER UNIT

7623009
7623001
7623002
7623003
7623004
7623010
SC-M3-8
sc-121-80

NAME OF PART.

CONTROL PLATE
SWITCH-FRONT
SWITCH-BEHIND
TIMER

KNOB
INSULATOR-TIMER
SCREW MACH M3 X 8
Mach Screw 6-32 X 3/8

AMT

1
1
K
1
1
1
2
2

NOTE

New
New
Now
New
New
New
New
Original

i A g A
R R

el

FALFFRE

RALFF A5
ER AR A

fed

W (BB TE)
M3X8ILkERAT
#0047




MODEL A200 SERIES MIXER REPLACEMENT PARTS

ILLUS.
PL-55793

W~ 0 s WN -

PART NO.

SC-066-13
00-515194
00-438533
00-438523
SC-122-44
00-438530
00-438527-00001
00-438526
SC-122-82
00-438527-00003
5C-122-44
00-438539
00-438525
SC-122-83
00-438527-00002
SC-122-44

BOWL GUARD UNIT

NAME OF PART.

Mach. Screw 8-32 x 1/4 Phil. Truss Hd.
SEALER

Guard & Drip Cup Assy.

Wire Cage Weldment

Mach. Screw Special 8-32 x 3/8 Truss Hd.
Stop - Cage

Shoe - Front

Key - Shoe

Mach. Screw 4-40 x 7/16 Oval Hd., Speciai
Shoe - Adjustable

Mach. Screw - Special 8-32 x 3/8 Truss Hd.
Bumper - Cage ’
Retainer - Magnet

Mach. Screw 6-32 x 3/8 Truss Hd., Special
Shoe - Fixed

Mach. Screw - Special 8-32 x 3/8 Truss Hd.

AMT

Z

N = =

N = N = o N = = e s

(PL-55793
P A

NOTE  3UHIR
Original 347 ( EERPEA )
Original R
Original  T¢IR{RI
Original & MEIEH
Original 4T ( BIEREZEEH )
Original  f&1Ef
Qriginal R HIR
Original  {#4k
Original  ( B3R ) 34T
Original  #" AT 3R
Original 4T (BEREER )
Original ' M L1k
Original ~ #'M T 1R
Qriginal #3847 ( L TEIEHRA )
Original ~ #' MELI IR
Original 247 ( BEREEA )




MODEL A200 SERIES MIXER REPLACEMENT PARTS

ILLUS.
PL-55801

W N WN

N = & 2 o 3 o x a a (O
O WO~ WON O

\

/ Ny \ _\/@_\I\I
\ |
} 1

o /|

S . ‘
- =8
/ \‘\‘;-)) 4

2 A200C ONLY

PLANETARY AND ATTACHMENT HUB UNIT

PART NO.
SC-M6-20
7621002
00-114824-00001
00-012746-00010
00-012746-00012
00-435047-00001
00-108197-00001
RR-004-18
00-435051-00002
00-438524-00001
00-012430-00055
WL-003-35
SC-040-09
00-065062-00001
00-113936
00-023482
BB-005-34
00-023166-00001
BB-018-17
00-015217

NAME OF PART.
SCREW,MACH M6 X 20

PLUG COVER  A200C ONLY
Plug - Attachment Hub

Washer - Thrust (0.112)

Washer - Thrust {0.119)

Hub - Attachment (ML-104901)
Thumb Screw

Retaining Ring

Bevel Drive Gear & Seal Assy.
Internal Gear (63T) (Incls. Items 20 & 21)
Key 3/16 x 3/16 x 1

Lockwasher 1/4 Helical

Cap Screw 1/4-20 x 11/4 Fil. Hd
Pin

Agitator Shaft Assy. (Incls. Item 14)
Seal - Qil (17 1.D.)

Ball Bearing (N.D. #7504)
Planetary (Painted)

Bali Bearing (N.D. #7503)

Pinion - Beater (19T)

AMT

> >
o D e

[ Y G o I = T Y G G Y

NOTE
New
New

Original
Criginal
Original
Original
Original
Original
Original
Original
Criginal
Original
Originat
Original
QOriginafl
Original
Original
Original
Original
Original

PL-55801-C

BHRES

SR
STk 3842 MEX20

IE

BRI

WHRE

BHLE

RRERE

EBT L

R (HHWT)

AT (HUB )

Pt B

554

B (BENEER )
RAARE (BERNEE )
BRI HRY T

B

O &

5- 178 ( T ) 6204-2RS
ROK

5-2287% ( £ ) 6203-2RS
2355




MODEL A200 SERIES MIXER REPLACEMENT PARTS

{LLUS.
PL-55802

OB WN =

BASE UNIT

PART NO.

00-873229-00005
00-108159
SC-M10-60
WL-0-10
WS-0-10

NAME OF PART.

Base (Painted) (Bench)
Screen - Air

SCREW,CAP M10 X 60
WASHER LOCK,HELICAL 10
WASHER, 10

(@]
(=

AMT

S b o

<\
=
I

>

g

&

NOTE

Original
Original
New
New
New

IR

rh S HA

7

ML

T A A
7544 3k S M10X60
SRNEH ] 10

SFHE 10




MODEL A200 SERIES MIXER REPLACENMENT PARTS

PEDESTAL AND BOW(I/_ UNIT




MODEL A200 SERIES MIXER REPLACEMENT PARTS

ILLUS.
PL-55800

PEDESTAL AND BOWL UNIT

PART NO.
SC-060-40
00-087711-00248
00-439892
00-275683
00-438079
00-270776
SC-M8-25
WL-0-8
WS-0-8
00-113016-00001
00-113016-00004
00-113016-00005
00-113016-00006
00-113016-00007
00-438543-00002
00-070641-00011

00-087711-301-1
00-078506
PC-003-55
PS-004-15
00-114430
WS-009-11
WS-009-13
00-438528
00-015215
WS-006-33
PC-003-55
00-012745
00-012782
WS-006-26
NS-036-15
00-121625
SC-M5-16
00-111213-00001
00-291444-00001
00-291444-00002
00-291263
00-274614
SC-060-56
00-078505
00-478582
00-291262-00002

NAME OF PART.

Mach. Screw 4-40 x 5/8 Rd. Hd

Switch - Bowl Height
Insulator - Switch
Bowl Assy. (20 Qt.) (SST)

Splash Cover & Bowl Extension (2C

Dowel
SCREW,CAP M8 X 25
WASHER,LOCK,HELICAL 8
WASHER,8

Shim - Bowl Support (0.003" Thk.)
Shim - Bowl Support (0.009" Thk.)
Shim - Bowl Support (0.015" Thk.)
Shim - Bowl Support (0.005" Thk.)
Shim - Bowl Support (0.0075" Thk.)

Pedestal (Painted)

Thumb Screw 8-32 Special (Paintet

Switch - Reed

Shield - Upper Splash

Cotter Pin 1/8 x 3/4

Spiral Pin 1/4 Dia. x 11/8 Lg

Arm - Bowl Lift

Washer (STL)

Washer (Fiber)

Lift Handle Assy.

Rod - Bowl Lift

Washer

Cotter Pin 1/8 x 3/4

Washer - Special

Spring

Washer

Stop Nut 3/8-24 Hex Special

Set Screw - Special
SCREW,MACH M5 X 16

Gib - Bowl Support (Painted)

Clamp - Bowl (LH)

Clamp - Bowl (RH, Shown)

Washer - Belleville

Screw - Pivot

Mach. Screw 10-32 x 5/16 Rd Hd. (

Shield - Lower Splash
Pin - Bowl Locating
BOWL,SUPPORT

AMT

AN =2 NN -2 2 N A A a N

NOTE
Original
Original
Original
Original
Original
Original

New
New
New
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
New
Original
Original
Original
Original
Original
Original
Original
Original
Original

I 22

R

1R4] (EEMBITK )
EnFF X

BB (BFFTRT )
207 304

20QT MBS

HFA

A< A REMBX25
HERE S

FRE 8

wEF

R4

wRE5

wEE6

"HERE7

&

TUERET (BELRIR)
SIS

iR LW

ML T (EEAREE )
BEWHT (EBEER)
PEE

BE (AR, NENE)
2@ (AR, NENE)
FHEFWERE

FHRREFT

BE

ML T (BEAREE )
ETEERE

BE (FHERATRA )
BB (ARTTRA )
B (FABRFTIRA )

( BERIETT ) 4R4T
JLLERREMEX16 (KR )
BiZRE E AR

EWEEEKR

HBIEER

BE (BREERRITTAH )
R4 (WIBEER EEER )
24T ( EETHRPIRE )
BT RP

BUTE {1 44

Bz




MODEL A200 SERIES MIXER REPLACEMENT PARTS

e

__—

33 30 29 28 23 25 PL-55799 C

TRANSMISSION CASE AND SHIFTER UNIT




MODEL A200 SERIES MIXER REPLACEMENT PARTS

ILLUS.
PL-55799-C

0 NOoO O WN =

TRANSMISSION CASE AND SHIFTER UNIT

PART NO.

00-018231-00003
SC-015-57
SC-016-17
NS-009-36
WL-003-22
SC-018-01
00-012708
00-020394-00001
00-020395
00-011800-00061
00-012735
00-873802-00005
WL-003-28
SC-127-85
SC-009-49
00-115231-00002
FE-022-84
7623008
7623008
00-123109
7623009
00-873140-00001
7628009
00-077401
00-875241
SC-015-34
7628010
00-290115-00001
00-023946
PS-003-08
BA-002-09
00-111170
NS-013-22
WL-004-06
00-013160
00-873504
00-012733
00-012734
00-012732
00-011800-00116
WL-003-28
SC-119-07
00-067750
NS-009-36
SC-008-56
00-064871
WL-003-28
SC-008-48
7623001

NAME OF PART.

Cover - Transmission Case (Painted)
SCREW,MACH 12-24 X 1-1/2

Mach. Screw 12-24 x 11/4 Oval Hd. (Painted)

Mach. Nut 12-24 Hex

Lockwasher #10 Light

Mach. Screw 10-24 x 3/8 Pan Hd

Retainer - Twin Bearing

Cap - Bearing Retainer

Retainer - Bearing

Dowel

Rod - Shifter Guide

Cover - Back (Painted)

Lockwasher #12 Light

Mach. Screw 12-24 x 21/2 Pan Hd. (Painted)

Mach. Screw 6-32 x 3/8 Rd. Hd. (Painted )

Cover - Conduit

Strain Relief 1/2 NPT

Cord & Plug Assy. (3 Cnd., Under 150 V.)

Cord Assy. (I.E.C.)

Screw 6-32 x 3/8 Serrated Hd.

CONTROL PLATE

Case - Transmission (Painted)
ADHESIVE 648

Knob - Shifter Handle

Handle - Shifter (Incls. Item 24)

Mach. Screw 10-24 x 1/2 (Painted)
ADHESIVE 515

Plate - Shifter Index

Gasket - Shifter Index Plate

Spiral Pin 1/8 Dia. x 3/4 Lg

Ball 1/4 Dia.

Spring - Detent

Nut 3/8-16 Hex

Lockwasher 3/8 Medium

Yoke - Shifter

Cam - Gear Shifter

Plunger - Shifter Yoke

Spring - Shifter Yoke

Retainer - Shifter Yoke Spring

Dowel

Lockwasher #12 Light

Mach. Screw 12-24 x 3/4 Hex Hd.

Transmission Shaft Support & Screw Assy.

Mach. Nut 12-24 Hex

Mach. Screw 12-24 x 1/2 Rd. Hd

Plug - Friction

Lockwasher #12 Light

Mach. Screw 12-24 x 1/2 Rd. Hd

SWITCH-FRONT

AMT

A AN A 2 A NAD A AN AN DN A

>
)

>
o =

AW WN 2 a2 a RN DN AONNMNMNAS A A a NN a2

NOTE

Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
New
New
Original
New
Original
New
Original
Original
Original
New
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
New

28 (LX)

BT (WARA)
(HFEA ) HAEHE
HAE

HWERERE

NEF

S mEF

B&

2@ ((BEER. NER)
24T (EERER)
BT (EFARERE)
BRAE

BHIREEEE

=B fARHESK (UL)
=B EL (1EC)
24T ( EERHIERA )
ke (48R )

5

648 R ( IRLUESEE )
[31E23

BEA R

24T (EIEWEFXRA )
515

TBRFF X R
WEFATRHR
BEHT

MR

B (BEFA)

28 (SETA)
BE(SEFA)

®BX

BEFF O

B A4
BE(KRA)
BREuES

#H¥B

2@ ((BEER. NER)
BT (AR, IEA )
ME

WBE(LEFR) (F)
BT (L FAZLEE)
JE A

BE ((BEER. NER)
IR4T (HEREA )
RMALFF X B




MODEL A200 SERIES MIXER REPLACEMENT PARTS

[PL-55560

MOTOR PARTS




MODEL A200 SERIES MIXER REPLACEMENT PARTS

ILLUS.
PL-55560

0 N O~ ON =

NN = 4 4 4 4 a2 a4 a4
S 00V NOOOBAWN-2O©

PART NO.

NS-032-23
00-012430-00004
00-291221
00-070407
00-012754
00-012757
00-873057
SD-015-38
00-271612-00002
00-873125
SD-015-39
WL-008-07
00-087714-042-1
00-087714-042-3
7623006 ( 2261 )
7623007 ( 1161)
SD-015-38
7623015
00-837061-00003
7623011
00-070487-00025

MOTOR PARTS

NAME OF PART.

Lock Nut

Key 1/8 x 1/8 x 1/4

Gear - Worm (60 Cycle)

Gear - Worm (50 Cycle)

Washer

Spring - Shock Absorber

Deflector - Grease

Self-Tapping Screw 6-32 x 3/8 Phil. Pan Hd., Type TT
Switch - Electronic Start (50/60 Hz.)

Bracket - Component Mounting

Self-Tapping Screw 8-32 x 1/4 Phil. Pan Hd., Type TT
Lockwasher #8 Internal Shakeproof

Relay (2 Pole) (115 V , 50Hz)

Relay (2 Pole) (240 V , 50Hz)

Relay (2 Pole) (240 V , 60Hz)

Relay (2 Pole) (115 V , 60Hz)

Self-Tapping Screw 6-32 x 3/8 Phil. Pan Hd., Type TT
Motor Assy. (60 Hz.)

Motor Assy. (50 Hz.)

Cable Tie

Capacitor - Motor Start

AMT

AN = 2N = 22NN =2 2N A A A

NOTE

Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
New
New
Original
New
Original
New
Original

BIKE
IR

IRATRE AR
(Fse, 1BTH ) 8
F L IRFF60HZ
FKIRFF
EAT RN RE
RIS E
BHlHEE

BBUR4ET (EEBEG)
B ESkEES
=

24T ( EBERARMLA )
BE (BRIRBLA )
ThERYKEBEZ1151
ThERYKEB 852251
ThER YK 852261
ThERKEBEZ1161
BBUR4ET (EEBES)
B4l ( 60Hz )

B4l ( 50Hz )
FLE#100X1

BA

-10-



MODEL A200 SERIES MIXER REPLACEMENT PARTS

A200C ONLY

__/—/:V‘g:ﬁ ~ .
g |

TRANSMISSION GEAR UNIT

11-



MODEL A200 SERIES MIXER REPLACEMENT PARTS

ILLUS.
PL-55483
1

© 00N O~ WN

oo b DD DDA DNSDDDOOOOWWWWOWWWWNDNMNNNNNDMNDNNDNNDN=22 2 2 a2 a3 aa a
B ON 20 000N WN-=20O0©0ONOODOAORARWN-=20O©ONOOGAORARWN-=20O©ONOGODN~AWN-=2O

TRANSMISSION GEAR UNIT

PART NO.
NS-032-29
WS-008-13
BB-020-18
7621001
WS-010-19
WS-010-20
00-107145
00-124730
00-109070-00002
00-124729
00-124732
00-124752
00-124733-00002
00-124744
00-012695
00-012430-00059
00-070035-00001
00-012695
00-124743
00-012723
BB-020-06
00-012430-00017
00-124734
00-437342
00-114695
00-124946
WS-030-83
00-010928-00002
00-024715-00003
00-012710
WS-006-36
BB-005-02
00-012744
00-291236
00-124736
00-435297
00-012697
00-435297
00-124760
RR-004-18
BB-005-01
SL-002-08
00-012710
WS-006-36
BB-005-02
00-124745
00-124765-00001
00-124748
00-012430-00004
00-124751-00003
00-124749-00002
00-291128
BB-005-01
SL-002-08
00-292799-00002
00-292800
00-292798-00001
00-292798-00002

NAME OF PART.

Stop Nut 1/2-20 Flexloc
Washer - Retaining

Ball Bearing - N.D. #77503
Washer - Bevel Shim (14.6mm Thk.)
Washer - Bearing Shim (0.003" Thk.)
Washer - Bearing Shim (0.010" Thk.)
Spacer - Planetary Shaft
Sleeve - Roller Clutch Drive
Key

Clutch - Roller

Spring - Roller

Gear - Slow Speed (46T)
Gear - Bevel (46T)

Gear - Clutch (29T)

Bearing - Clutch Gear

Key - Clutch Sleeve

Sleeve - Clutch

Bearing - Clutch Gear
Gear - Lower Clutch (38T)
Spacer - Lower

Ball Bearing - N.D. #7504
Key

Shaft - Planetary

Spacer - Bearing

Seal - Oil

Washer - Fiber

Washer - Retaining (STL)
Nut - Special

Acorn Nut 1/2-20

Nut - Retaining

Washer - Retaining

Ball Bearing - N.D. #7500
Spacer - Upper

Shaft - Transmission (15T)
Gear (327)

Key

Spacer - Lower

Key

Gear (23T)

Retaining Ring

Ball Bearing - N.D. #3200
Spring - Preloading (N.D. #S-10-B)
Nut - Retaining

Washer - Retaining

Ball Bearing - N.D. #7500
Washer

Spacer - Gear

Gear (15T)

Key

Worm Wheel & Bushing Assy. (60 Hz.)
Worm Wheel & Bushing Assy. (50 Hz.)

Shaft - Worm Wheel

Ball Bearing - N.D. #3200

Spring - Preloading (N.D. #S-10-B)
Planetary Shaft Assy.
Transmission Shaft Assy.

Worm Wheel Shaft Assy. (60 Hz.)
Worm Wheel Shaft Assy. (50 Hz.)

-
e e i e e e e e e e e e L U i e T e e e i T T e L e T i e e e i T T T e e e T e T e =)

NOTE
Original
Original
Original

New
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original
Original

AR
YRR (ETHEBER)
BE(EHEREE)
14-3376203Z
WmER (H13¢)
BE(8F)
BE(#Y)
=0
BERE
2HF R
RE
REHES
12508 (L)
135¢h
145 0%
HE
So#E (RISHEN )
FEHHE
wWE
195 %
&K
14-2157&6204Z
174 (TEEBARN)
TEH
ENEE (RERLE )
WA S £
HBE (MR ) (Z8L)
BE (W) (Z8L)
125 (R )
FIERT (MRS )
128 (BHAEEER I )
BE (EHAREEER M )
14-454 762002
Bl EE
s
355 %%
B (39, 3515%M )
TER (3588T )
B (39, 3515%M )
395 %%
¥ (BHT)
14-534 76200
BERLE (WTRR)
125 (BHAEEER I )
BE (EHAREEER M)
14-453 762002
HEFRE
WEHE
485 %
($IER. TEKIRTR ) 8
505 i 60Hz
505 t350Hz
3y
14-53%4 %6200
BELE (WTRR)
ST R R E
bS]
505 AR ( 50Hz )
505 M #E ( 60Hz )

-12-



MODEL A200 SERIES MIXER REPLACEMENT PARTS

RSN
;}.e‘i";
e
4 5 6
ATTACHMENTS M4

ILLUS. ‘

PL-55897-C PART NO. NAME OF PART. AMT NOTE B R
1 00-477561 “B" Flat Beater 1 Original - 20QTHR
2 00-275897 “D" wire Whip 1 Original 20QTR
3 00-477561 “ED” Dough Arm Option  Original 20QTE4H
4 00-295119 “E" Dough Arm Option Original 20QTiE#
5 00-285036 “P" Pastry Knife Option  Original 20QT7]
6 00-479730 Chute , ingredient Option Original 20QTHI 3L

13-





